

SOUTHERN ARIZONA TESTING LABORATORY
P.O. BOX 2508
TUCSON, AZ 85702-2508
(520) 623-3331
September 22, 2004

For: CLAY MINE ADOBE
 6401 WEST OLD AJO WAY
 TUCSON, AZ 85746

Lab. No. 16973

Received: 9/07/2004

Marked: Adobe Block
 July 2004

Submitted by: Eric Johnson

Project:

REPORT OF ADOBE BLOCK TESTS

Block No.	Width (In.)	Length (In.)	Height (In.)	Area (Sq.In.)	Received Moisture Content	Received Block Weight	24 Hour Immersion Compression (PSI)	Dry Compression (PSI)	Modulus of Rupture (PSI)
1	11.25	15	3	168.75	3.9%	31.69	610		70
2	11	15	3	165	2.3%	33.99	490		50
3	11.25	15	3	168.75	3.6%	32.30	610		110
4	11.25	15	3	168.75	2.3%	33.35	540		90
5	11.25	15	3	168.75	8.4%	33.11	420		60
Average:	11.20	15	3	168	4.1%	32.89	590		80

Respectfully submitted,
 Southern Arizona Testing Laboratory

E. L. Vick, P.E.
 (kv)

